
·.:; 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
. REGION 4 

ATLANTA FEDERAL CENTER 
61 FORSYTH STREET 

ATLANTA. GEORGIA 30303-8960 

· MAR 0 8 2012 

CERTIFIED MA JL 7010 1060 0002 1705 6796', 
RETURN RECElPT REQUESTED 

Mr. Don Wiggins; · 
Technical Services Manager 

· Walter Coke, Inc. 
3500 35111 Avenue North 

:;_,, 

,.; .. Birmingham, Alabama 35207 

Re: ·· Lt!tter of Concern 
(. 

. . 

., Compli<;1nce Evaluation lnspection 
National Pollutant Discharge Elimination System Permit No. AL000324T 

·Dear Mr. Wiggins: 
. . 

. ~- . ·, . 

On September 12-14,2011, and December 12,2011, the U.S. Environmental Protection Agency, Region 4 
·and the Alabama Department of Environmental Management (ADEM) performed a Compliance 
[...]
On September 12 -14, 2011, and December 12, 2011, representatiyes of the United States 
Environmental Protection Agency, Region 4 and the Alabama Department of Environmental 
Management (ADEM) conducted a Compliance Evaluation Inspection (CEI) of the Walter Coke 
Inc., (Facility) in Birmingham, Alabama. The CEI included the Biological Treatment Facility 
(BTF), Best Management Plan and stormwater management practices of the industrial site. The 
primary purpose of these inspections was to evaluate compliance with the Clean Water Act 
(CWA) as it relates to industrial wastewater and stormwater discharges. 

This inspection report will be divided into two parts. Part I will cover the National Pollutant 
Discharge Elimination System (NPDES) permitted outfalls and related facilities and Part II will 
cover storm water management and related facilities. 

Part I, Industrial Processes and Wastewater Treatment System 

I. OVERVIEW 

The Facility processes coal to produce coke for fUel use in blast furnaces and foundries. The 
Facility operates seven days a week and employs approximately 265 employees. The· main 
products produced are furnace and foundry coke. The industrial manufacturing process creates 
coartar, lignCoil, ainmoniurn-sulfate an(fBenzene,-Toluene, and-Xyle,ne-(BTX) by-products.~~~~ 
The BTX by-products are processed at the refinery. The primary industrial activity of the Facility 
is the manufacturer of inorganic petroleum catalysts, Standard Industrial Classification (SIC) 
Code 3312 (Iron and Steel Manufacturing Steelmaking). 

The Facility's National Pollutant Discharge Elimination System (NPDES) permit covers two 
separate regulated outfalls; 001 and 001B, as noted in Photoll. Outfall 001 discharges treated 
process wastewater, non-contact cooling water, boiler blow down, and ·storm water runoff. 
Outfall 001 B is an internal outfall that discharges into Outfall 001. This internal outfall 
discharges treated wastewater from the coke plant, by-product plant, steam trap, process area 
stormwater, sanitary, and contaminated groundwater trucked in fromArichem, LLC. 

The Facility covers over 400 acres including, coke storage, coal storage, a truck wash area, 
vehicle maintenance area, the BTF, Slag Wool Aggregate pile, Coal Processing area, Coke Oven 
Battery area, and the By-products area. The Vulcan Materials Company borders the Facility on 
the west and the ABC Coke is located northwest of Vulcan Materials (Photo 1). 

Walter Coke, Inc. 6 



.·Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wast~water,Treatment and Stormwater Inspection, 

September 12~ 14, 2011 and December 12, 2011 . 

":[, _:, :·· 

. ·, . ; ~ : 

.. /" 

:.'· 

·_, 

j .... <··· .:;. 

~ . . ' 

.... ',~> 

-o'f- Starr of EPA Sewer 

EPA Sewer- Coal Storage Pile Runoff 

··:·. !. ·····: .. · 
Oven Boulevard 

3y-prollur.ts ..\rra 

Walter Coke, Inc. 7 



. . ~ .· 

Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and Stormwater Inspection, 

September 12-14,2011 and December 12,2011 

Photo 2- Walter Coke Inc. Biological Treatment facility 

The Facility operates a Biologfcal T~eatment Facility (BTF) with advance treatment for the 
phenol compound and cyanide removal (Photo 2). Figure 1 is a schematic diagram of the process 
wastewater flow for both Outfalls 001 B and Outfall 001. The configuration of the schematic 
diagram is based on information provided to the EPA by Walter Coke Inc. 

Walter Coke, Inc. 8 



··:.· 
'' 

.; . ~ .. 

Compliance Ev<:Jiuation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and Stormwater Inspection, 

September 12-14,,2011 and December 12,2011 

Oven llivd process wastewater 
:11111 srormw:otrr -~._,...-

,\rirhem, l.I.C 
wntamlnatcd 
~:roundwatrr 

Sanoltary 
wastewater 

Storm water 

Walter Coke, Inc. Schematic 

Uuil~r blow down. 
El',\ Sew;;.---- ---..J!!lllcnut:lcl roolin~ w:ller, 

StCI111iw:tter run-iolf rrom 
l"o:d & l'nkr pile stora~.:r ,, 

Aeration 
lbsin 

---~R}ffii·e-. 
·. ,.1, auoil ·. 

I conditione~· 
r: .. ·. 

··.·.'·-···"" 

-~~~~~ ------

Wastewater Treatment Train 

Sludge Treatment Train 

figure I - Flow Schematic 

II. REGULATORY SUMMARY 

------

Five Mile Creek 

ADEM is authorized under the CWA to implement the NPDES program in Alabama. Walter 
Coke Inc. owns and operates an industrial wastewater treatment system that treats process 
wastewater, stormwater runoff, and domestic wastewater under NPDES Permit No. AL0003247 
(the Permit). The Permit has an effective date of December 1, 2009, and an expiration date of 
November 30, 2014. 

The Facility is permitted to discharge treated industrial wastewater and stormwater from its BTF 
into the Five Mile Creek. Five Mile Creek has a designated use of Fish and Wildlife at the point 
of discharge. As defined by Section 502(7) ofthe CWA, 33 U.S.C. § 1362(7), Five Mile Creek is 
a navigable waters of the United States. 

\Yalter Coke, inc. 9 

file://�/richcm


· .... 

Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and Stormwater Inspection, 

September 12-14,2011 and December 12,2011 

The Facility's eftluent limitations are technology-based limits which, were developed using the 
effluent guidelines and water quality standards. A total list of parameters for Outfall 001 
includes: pH, carbonaceous biochemical oxygen demand (5-day), total suspended solids (TSS), 
oil and grease (O&G), ammonia (as nitrogen), total kjeldahl nitrogen, dissolvedoxygen, 
available cyanide, total cyanide, benzo(a)pyrene, total recoverable copper, total recoverable lead, 
total recoverable zinc, total recoverable selenium, total phosphorus, nitrates plus nitrites, total 
dissolved solids, and chronic whole effluent toxicity. The carbonaceous biochemical oxygen 
demand, ammonia.(as nitrogen), and total kjeldahl nitrogen parameters have seasonal limits 
based on a waste load allocation model. A total.list of parameters for internal Outfall 001 B 
includes: pH, TSS, O&G, ammonia (as nitrogen), total cyanide, phenols, naphthalene and 
benzo(a)pyrene based upon effluent guidelines. Also, due to the groundwater being trucked in 
from Arichem for. treatment, there are monitoring only requirements for 1 ,2,4 trichlorobenzene, 
1,2 dichlorobenzene, 1,3 dichlorobenzene, 1,4 dichlorobenzene, and chlorobenzene. 

Ill. OBJECTIVE 

The purpose of this CEI is to evaluate compliance with the CWA as it relatesto the NPDES 
Permit AL0003247 . 

. IV. INVESTIGATION METHODS 

··; ... 
Theeinvestigationeincluded:. 

a. Review of the EPA's water document request submitted to Walter Coke Inc., and 
made available to EPA on 9/12/11; 

b. Interviews with Facility personnel; 
c. Review of the Facility's records/documents/plans; 
d. On-site inspection; and, 
e. EPA's retrieval of Discharge Monitoring Report (DMR) data from the Integrated 

Compliance Information System (ICIS) database. 

V. INSPECTION FINDINGS 

A. Facility Site Review - Biological Treatment Facility <BTF) 

The EPA.and ADEM personnel toured the Facility on September 12,2011, to assess daily 
operations and general conditions of the BTF. The field portion of the inspection started at the . 
process/manufacturing area and process wastewater collection points. The inspectors then visited 
each of the treatment processes at the BTF~ All of the treatment processes were in operation 
during the inspection. An additional inspection was conducted on December 12, 2011, to follow­
up on issues raised following the September inspection. 

'-- . 

Walter Coke, Inc. . 10 



Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wastt:watcr Treatment and Stormwatcr Inspection, 

September \2-14,2011 and December 12,2011 · 

/. Equalizatioll Tanks ·;.' .. · 

. The Facility has tw6.Equafization Tanksthai.operate in parallel (Ph~to 3). Each tan'k has a 
capacity of 500~000 gallons. The Equalization Tanks'are'l.1sed to hold excess ihtlow' from· 

·· th_e· process wastewater, flow from the By~ product area, stotmwater runoff and sanitary 
· wastewater. · · · .· ·· 

2 .. Primary Clarifier . .. .., 
·.;~· 

"\ .. 

The primary clarifier receives contaminated groundwater from Arichem LLC and process 
wastewater from the Oven Boulevard and 'By-product areas. The Primary Clarifier 
(Photo 4) is used as a primary treatment mechanism to settle solids _in the waste stream 
prior to biological treatment. The Primary Claritier has a diameter of 42 feet and a depth of 
14 feet. It is set to operate at a detention time of six hours to maximize settling. 

Walter Coke, Inc. ll 



Compliance Evaluation Inspection 
Walter Coke, Inc. MunicipaJ Wastewater Treatment and Stormwater Inspection, 

Septemberl2-l4, 2011 and_ December 12, 20fl 

3. Aeration Basins 

The Facility has two Aeration Ba5irt~·(Photbs 5 and 6). These two basi~s are designed for 
. an average flow of 0.8 miliion gallons per day (MGD) and a waste strength of 20,000 
. lbs/day of chemical oxygen demand (COD). Currently, the basins are treating an average 

flow of 0.3 MGD with a waste strength of 2,000 lbs/day COD. DU:e to the low flow 
condition, the two basins are operating"lri·series instead of in paraliel mode. Each basin has 
two 60 horse power(hp) aerators that are used to maintain· a dissolved oxygen level of 4-
8 mg/1. It is set to operate at a·detention time of six days. After the aeration basin, polymer 
is added to improve settling at the secondary clarifier. · · 

/ 

Photo S - Aeration Basin I 

4. Secondary Clarifier 

The Secondary Clarifier in Photo 7 has the s~e dimensions as the primary clarifier. The 
Facility tries to maintain a sludge blanket of four to five feet in this clarifier. The standard 

. procedure is to waste sludge three to four hours per day at 76 gallon per minute to the 
aerobic digester. 

Photo 7- Secondary Clarifier 

Walter Coke, Inc. 12 



1 

Compliance Evaluation lnspection -
Walter Coke. Inc. Municipal Wastewater Treatment and Stormwatcr lnspedion, 

September 12-14, 2011 and December 12, 2011 

5. Dual Media Fi/ter.r 

The Facility's Dual Media Filter is designed to remove phenol compounds from the 
wastewater (Photo 8). The Duel Media Filter treatment consists of sand filtration tollowed 
by active carbon absorption. 

Photo 8- Sand and Carbon Absorption Filters 

Walter Coke, Inc. IJ 



Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and Stormwater Inspection, 

September 12-14,2011 and December 12,2011 

6. Ion Excltange 

The Ion E.x:change treatment (Photo 1 0) is designed to remove cyanide which typically 
forms during the steam distillation process. A portion ofthe contact chamber previously 
used for disinfection is now utilized for the ion exchange treatment (Photo 9). · 

' 

-="-- ---· ~--- .:....:.-~ . 

rl: 
Photo9 ~Inlet tti Ion Excha~g~ Tr~atment Ch~mb~r 

Photo 10 -lon Exchange Treatment Tanks 

Walter Coke, Inc. 14 



Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and Slorrnwater Inspection, 

September 12-14,2011 and December 12.2011 

7. Fi11al Ponti 

The EPA Sewer, which colleCts non-contact cooling ~ater and stormwatcr runoft~ 
discharges into a I 0 acreYinal Pond for treatment. Also, treated process wastewater from 
the BTF discharges into the Final Pond as an internal discharge out tall 00 l B as shown 
below in Photo II. The combined treated wastewater from these main sources is . . 

discharged though Outtall 001 into Five Mile Creek (Photos 12 and 13). 

Photo 12- Outfall 001 treated effluent Photo 13- Discharge to Five Mile Creek 

Walter Coke, Inc. IS 



Compliance Evaluation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and StormwaterJnspection, 

September 12-14,2011 and December 12,2011 

8. Sludge Treatment Processes 

The primary clarifier sludge. is treated by the sludge thickener (Photo 14) and sJudge 
concentrator. The secondary clarifier sludge is wasted to an aerobic digester and a decant 
tank(Photo 15). After the decant tank, the secondary clarifier sludge is combined with the 
primary clarifier sludge at the sludge thickener and sludge concentrator~ The final disposal 
of the sludge is via Jefferson County landfill or reused at a strip mine as a soil conditioner. 

/ 

Photo 14- Sludge Th~ckener 

Summary: ·All of the BTF treatment processes are in operation. No treatment unit was taken out 
ofservicefor maintenance and/or repair. The BTFis overdesigned for the current flow and· 
loading. ' 

Deficiency: No deficiencies were identified in this area during the inspection. 

B. Op~ration and Maintenance (O&M) 

Daily operation of th~· BTF is computerized and tracked by monitor. By using the monitor, the 
BTF operator can adjust process· operation, pumping rate, and valve setting. The Facility's O&M 
of the BTF Is contracted out to Enersolv. Enersolv performs monthly routine O&M such as . 
lubrication-of pumps and motors as well as equipment calibration. Also, the Facility has an 
electrical contractor to repair any electricaland mechanical failures. All of the_ BTF pumps have 
spare parts in house. The Facility rotates the operation of the equipment to extend the useful life .. 
In the event that Alabama Power cannot provide power due to a power failure, the Facility has a 
portable generator that can provide power to the BTF. Additionally, there is a diesel generator to 
power.the laboratory. 

Deficiency: No deficiencies were identified in this area during the inspection. 

. .. -•~-~--

Walter Coke, Inc. 16 



,·: .. 
}, ·~ i 

,,~··· 

c. 

Compliance Evaluation Inspection· 
Walter Coke, Inc. Municipal Wastewater Treatment and Stormwater Inspection, 

September 12-14,2011 and Decemberl2, 2011 

Records and Reports 

l. Saippling Procedures, 

Sampling procedures were not observed; however, the inspectors reviewed the sampling 
log, methods used, and laboratory chain of custody records. All parameters that are 
required to be analyzed by the:Perrriit are collected and analyzed by Enersolv. The Facility 
also analyzes phenols, pH and susp~nded solids internally. The refrigeration unit where the 
tina! etlluent is collected' by an:automatic composite sample was locked during the time of 
inspection. Thus, sampling preservation and technique could not be veritied. 

2. Laboratory Procedures 
- . 

Walter Coke maintains aiaboratory 6~ site 'that is dedicated to process and regulatory 
sampling. The inspectorsreviewed laboratory bench sheets, calibration records and 
expira~ion dates. Samples tor phenols~ pH and suspended solids are monitored internally as 

··well as by Enersolv. At the time of inspection, the laboratory appeared to meet the 
·requirements ai\d intent of the J;>ermit. 

Deficiency: _No deficiencies were', identified in this area during the inspection. 

D. Self-Monitoring Program -

l. Flow Measuring Devices 

The Facility's influent flow was measured using a 24" Parshall Flume (Photo !'6) in 
conjunction with an ISCO 4230 Bubbler Flow Meter. The primary flow device is capable 
of handling up to 20 MGD which is well beyond the expected range of flow. The primary 
tlow measuring device is calibrated quarterly and was last calibrated in June 2011. The 
Facility calibrates the flow measuring device more often than recommended by the 
manufacturer and by the permit. 

. Walter Coke, Inc. l7 



Compliance -Evaluation Inspection 
Walter Coke, Inc. Municipal Wastewater Treatment and Stonnwater Inspection, 

.. September 12-14, 2011 and December 12, 20 II 

.. -~ .· 

2. Self-Monitoring Records· ... 

Self-monitoring recordsreviewed consisted of Discharge Monitoring Reports (DMRs), the 
operations· logbook and daily laboratory bench she.ets. The inspectors examined laboratory 
bench sheet reco~ds for the months of January - March 20 11'. DMRs were reviewed for the 
months of November 2010 - February 20 ll. There was no record keeping deficiencies 
identified in the chain of custody, preservation, test procedures or methods used. Also, no 
transcription errors between the laboratory data and the DMR were noted. 